N LEADER I

LR 2480
SYIRIVNTETHE
RACK MOUNT ADAPTER

mikEieAE
INSTRUCTION MANUAL

) -5 —BFHAH
LEADER ELECTRONICS CORP.
T223-8505 tHEMEILRMER2THE6EIZ S

TEL : (045)541-2122 (X &)
2-6-33 Tsunashima-Higashi, Kohoku-ku, Yokohama 223-8505, Japan

PHONE : 81-45-541-2123
http://www.leader.co.jp




H X

TABLE OF CONTENTS

N g el - == LY i iR £ 5] TR TSP 1
1. BUEAERR  SPECIfICAtIONS......eoeee ettt 2
1.1 BEEE  DESCHIPLION ...ttt ettt ettt e et e e ae et e et e ebeeteeaeeete et e eaeeereeneeens 2
1.2 PR - RV oY o) [Tor=Y o) [N Y oY [=Y R 2
1.3 SIS TER Mounting DIMENSIONS ........ooueieieiceeeie ettt eaea 2
2. FBEIAZS  CONENLS ..ottt en e 3
K - Sy A @ B~ PRSP 4
3.1 B ) 0 L BB R oottt ettt ae et et ae e teena e ereeteenaenreas 4
3.2 1= Sy 2 RSSO 4
3.3 ACT B T BIEITETTIE oottt ettt 5
34  RTA FL—JLEITEAIR oot 5
4, AVKR—FRILTADEINI YD RL—ELT428 DM YMFITHE o 6
41 E A R I~ = OSSOSO PSPPSRSO 6
4.2 1 7 Sy A PSSR UTRRPUPRURRRN 7
43  RTA FL—JLEITETIE oottt 7
5. Assembly Procedure ... 8
5.1 Parts to Be REMOVE...........eiiiiiie e 8
5.2 ASSEMDBIY DIGGIaAM ...ttt e e e e e e 8
5.3 Lo T8 gl (T aTe I O o £= T o] (= O 9
54 MoUNtING SHAE RaII ... s e e e e e 9
6. Mounting the LT 428 Component Digital Sync Generator............cccccccvvviiiiiiiininnnnnn. 10
6.1 Y o1 ol (T aTe l BT 0 L= g E<T (o] o IS ST 10
6.2 F = ET=T o 0] o] VI =T | = o o PSPPSR 11
6.3 Mounting SHAE Ralil.......cooiee e e e e 11



HmZEREICTERAVEELCESHIC
GENERAL SAFETY SUMMARY

TR ol EEFHIL, HHEOSE, AMmiIxd Skl JORGOBE, Skl
ERET D700 DO TY, BT FitoBdE, EEFHA T CIFHIEE N,

Review the following safety precautions to avoid operator’s injury and loss of life and prevent damage
and deterioration to this instrument. To avoid potential hazards, use this product as specified.

Aé“i/WARNING

B AL TICEAYT 5 FEEIE Warning Concerning Assembly

n’ﬂ%kif@ﬁ‘“\ WEDTy VETHNRETLBZENRHY ETOT, +H0EEL THALTT
Exercise caution during assembly to prevent injury, such as from the edges of the metal plate.

B FRARDICETHZ4EIE  Warning Concerning the Screws

A D1, AL TRIZEW R E OFEER L O é D 15 DEMHA LT TEIV, FRELS D
AVEMEHT D EMEARRICREZ KT L, KK, BEE, E, Fih SRR ERD £,
Use screws of the specified type and length accordlng to the assembly diagrams. Using other
screws may adversely affect the unit and can cause fire, electric shock, malfunction, accidents,
and so on.

B RUEHMIT ML ICEYT 2 EESIR

Warning Concerning the Screw Tightening Torque

FEHOIICED T, £ 1 OREDAHT ML ZIZHEWIO T ISV, Ffid B35V &A%
ATET, £, MOWMET 5 LHERLPOVEAET, WTILbEBIEDIRK & 22 b £7,
Fasten the screws according to the tightening torque of Table 1 regardless of the shape of the
screw head. If the tightening torque is too low, the screws may come loose. If it is too tight, it may
lead to breaks or elongation and can cause a malfunction.

7 1 (Table 1)
FEU{E  Nominal Diameter | #&1F1+ kL4 Tightening Torque (N-cm)
M2.5/M2.6 41.2
M3 59.8
M4 147.0
M5 294.0




1.
1.1

1.2

1.3

R Specifications

BEZE Description

LR 2480 % EIACK[EHE 7tk TESNHETC 219 A4 > F 7 v 7 ITYHE 20 1T 5729

DT I T NTRETETT,

The LR 2480 is a rack mount adapter used to attach Leader’s products to a 19-inch EIA
(Electronic Industries Association) standard rack.

xtis#EFE  Applicable Models

LV 7700, LV 7720, LT 4400

521 B  Mounting Dimensions

132.5 47 45 96 84 43 205 65
T I (YN .
® ® ) l ® i 0 Eﬁme
® ; - (Unit:mm)
\n
6-6X10 1#1(0val). NN — 3
6.1 15.9 15.9 3 (For installation such as a slide rail)
e — =
by a =
o —F S
R E i
[=Elsl 1 @
n‘n{,; €]
u:nﬁ;_
o] 15
oio] 5
o:ol|S
o:ofiS
M| ||oiojost
NI || clovof
ol =105
orogon e
Qi
o
. ®
L 5 5 °
o] § § F <
Q
N
N
N
o | 2
E
P
o
@ a
9 =% 2
n‘\] A—n r}#[,g & ,,N.1
3
6.1 5.9 = 400 +1
15.9
44 9—M4 (RZAFL—/LERfTHTE)
(For installation such as a slide rail)
Ll
®
° n N
® | L
132.5 47 45 82.4 J_ 43 6.5 o
96 20.5 ©

1 (Figure 1)



2. 1RAZA Contents
LR 2480 % FRLEBsn THERL S AU TV E T, MHANE TRUZHEWVIE L <HHANETTL 20,
The LR 2480 consists of the parts indicated below. Assemble the parts correctly according to the
assembly diagrams.

m&E (No.) & (Item Name) #E (Material) HLIEILIR (Finish) E% (Qty)
1 < ¥ 2 (Chassis) A5052P D 1
2 /X%)L (Panel) A5052P #E (Paint) 1
3 INFILHFR— k A (Panel Support A) SPCC 2 B A— bk (Zinc plating) 1
4 /X% LY 7R— b B (Panel Support B) SPCC 2 A A— bk (Zinc plating) 1
5 1) 733 )L (Rear Panel) A5052P e 1
6 AZ4 FL—JL (Slide Rail) SPCC 2 B *—k (Zinc plating) 2
7 AC 7 & FaHKR— SPCC — w4 )L (Nickel plating) 1

(AC Adapter Support)
8 R+ v b A(Plate NutA) SPCC £ A4 — bk (Zinc plating) 2
9 #R7F v k B (Plate Nut B) SPCC 2 84—k (Zinc plating) 1
10 Z w9 H1R— bk (Rack Support) A6063 FE (Paint) 2
1 M3X10 /NA > RKINRS 8 (Steel) = w4 )L (Nickel plating) 8
(Binding head Screw)
12 M4 x10 /N1 2 FIhR S 8 (Steel) — w4 )L (Nickel plating) 10
(Binding head Screw)
13 M5X16 /N1 ¥ FIhR S 8 (Steel) — w4 )L (Nickel plating) 4
(Binding head Screw)
14 M3 x 6 M/ (Flat head Screw) i (Steel) B2/ 04—k (Zinc plating) 2
15 M3 x8 M/ < (Flat head Screw) M (Steel) = w4 JL (Nickel plating) 8
16 M3 x10 /N (Flat head Screw) $ (Steel) =4 JL (Nickel plating) 2
17 M3 B RAF v b (Hexagon Nut for M3) | #f (Steel) = v/ JL (Nickel plating) 2
18 M3 A [EES 8 (Steel) — w4 L (Nickel plating) 2
(Spring lock Washer for M3)
19 M3 B FEE$ (Plain Washer for M3) iR (Steel) — w4 L (Nickel plating) 2
20 M4 i EEE£ (Plain Washer for M4) 8 (Steel) — w4 )L (Nickel plating) 6
21 M5 i EE£ (Plain Washer for M5) M (Steel) =4 JL (Nickel plating) 4
22 I v P24 (Edge protector) 4 8> (Nylon) — 1
23 A4 R—Z (Tying base) F4 B> (Nylon) e 3
24 F#E/N> K A(Tying band A) ++4 0> (Nylon) —_ 3
25 H#R/\> F B (Tying band B) 4 8> (Nylon) — 1




3.
3.1

3.2

HAILTHIE

HR b 5% L &R i

229V, LV 7700 OFfshIB LR P EZRD AL TS 72 S0,

oA FhA-%HAb
(EH286)

HAHITH

X 2

BITHEWVHANL T TSV, B, EAELLMICL~D P TEET,

Z2-BfiMI%HL  Z2-435

NRJLHR—+ B

2-mfMIEH L

A

EES

vy

2RIV

Z-EfMIEHL

SREAPFE=F A

REVHR—k B

V7 2830

Ty E—h

M3X10 AAVFpRY

M4X10 SAVFhgY

M3x6 Mzt

CERELLRPERLE

M3 X8 M/t

[« NI IS e N I WO I N I I s

X 3




3.3 ACT7 # T REEAHE

LV 7700 /@D AC 7 X 7 Z Z[EE L THHEWICAR AT, M4 ICEVWETE LTI, F
7o ZAR=ZRLFAR FATTr—7VOBEEICHH LT &N,

i EA A%
@ | acry7sH—t 1
(19 | M3x8 Wixy 2
@D | & vk B 1

34 RSA FL—LBEEFE

S5ICHEVWATA RL—LZHOAHTFTLEE W, RB, AT A RLU—/VEEMBEILT v 7 K
ROBATX I ZHEDETLEEN,
T I RKIEA~OREEIL, BTRIEBIOEmEZHEL T EIW, BELZWSEEOFEKIZS
T L UIEEE2AVDRET,

4 1B %
AFARL— 1
Wrvh A
M4X10 AAFPRY
M5X16 SALRPFY
MAH FES
M5 RS

Lo e = el BN B

OREERBE

X 5



AVR—R T4 ORI DR L—2LT 428 DY FITAE

LR 2480 I3YUHHa L R—R "N T4 PHANT I P2 RX L —F L T428 %~ 7 h 352 L%
TEET, FTROMALTEIHEWVHAZ T TS SV,

41 SAREE
1325 47 45 96 824 43 205 65 1
T
L
! .
| ° ° St ts Bfimm
—o N .
© — —F 0 (Unlt.mm)
61 59 mo foLOXI0 \9—M4 [ 251 F b —nSWA715 ]
61 22 = ~ R
° 1
§ a4 < _§
® ®_®
Dzﬂisii ® Egsx
it @
o:ofit
o:of i3
oo} i
(=]
ool|S -
o:oliS
0| ||olojosl ;]
N || ool
ol
o010 =105
e
Oif .
ol .
i| 1O R a:l
o x ‘ i =17 %
] &" @) . 3
n
3 S 3
w?e
[N
3 ®
5 ®
N
®
of [ -
w 2 S
~ 0 a 5
2 ? 40041 |
“ 4-04.5 (X514 FL-nERiH1IG)
° —— i
L8
l.l'] ~
- R —
3595 los] | 55
6




42  HHAITH
TIZHEWVHBILTTLS S, B, EARELLMICL~D P TEET,

BEOIvPIC
ELRAL

A

=
B

vl
Sy HE—b

M3X10 AAVEpEY
M4xX10 A EhFY
M3x8 M/
M3X10 [/
M3H ~EFvh
M3 iThES

M3 FlE&
ES

LT428 fiB&
M2.5x6 DMk
(4E7R)

DEEEERERCEOE

AL A A A S A A

X 7

4.3 A4 FL—ILBEEAE

M 8IZWEVAT A RL— L ER AT TSN, 8B, A7 4 RU— VEEMEILXT v 7 K
ROBATXIZHEDETLEEN,
T I KIE~OEEIL, LTREB LOEHEAEE LTI, EE LRWGEOFEKIZD
TELTCEEEZAVDPRET,

£ 1E%
AFARL—1
Wroh A
HWivk B
MAX10 AAVFIIFY
M5X16 AR Y
MAR VS
M5 RS

RO

E =20 N =8 e G R

X 8



5.
5.1

5.2

Assembly Procedure

Parts to Be Removed

Remove parts and screws from the LV 7700 according to Figure 9.

Remove the feet
(4 locations)

Remove the side covers

(2 locations at the left
and right)

Figure 9

Assembly Diagram

Assemble according to Figure 10. Furthermore, you can mount on either right or left side.

Item Name

Qty

Chassis

Panel

Panel

Support A

2-¢43.5 2-M3 2-M3

Panel Support A

Panel Support B

Rear Panel

Rack Support

M3X10 Binding head Screw

M4X10 Binding head Screw

M3X6 Flat head Screw

CRRLREEREE?

M3X8 Flat head Screw

[>1 B V1 N el I S B e N e

Figure 10




5.3 Mounting AC Adapter

To fix the AC adapter that comes with the LV 7700 in place, follow Figure 11. Use the tying
base and tying band A to fix the cables in place.

No. Item Name Qty
@ AC Adapter Support

@ M3X8 Flat head Screw 2
@ Tying band B

Figure 11

5.4 Mounting Slide Rail

Attach the slide rails according to Figure 12. Match the attachment positions of the slide rails to
the depth of the rack.

Be sure to fix the slide rails to the rack at the front and back. Leader will not be help
responsible for accidents that occur when the slide rails are not fixed in place.

Item Name Qty
Slide Rail
Plate Nut A
M4X10 Binding head Screw
M5X16 Binding head Screw
Plain Washer for M4
Plain Washer for M5

o ||| oo

EREREE)z

Figure 12



6. Mounting the LT 428 Component Digital Sync Generator

The LR 2480 can also be used to mount the LT 428 Component Digital Sync Generator.
Assemble the parts correctly according to the assembly diagram below.

6.1 Mounting Dimensions
1325 47 45 P& 82.4 43 205 65 n
T
°l o ® [°t—ta (Unit:mm)
) — 0
6—6x10 (Oval) . \ . .
g)_;bz?ér(’_/— 9—M4 (For installation such as a slide rail)
~ " =
3] [ L
D:OM § ®
D:Dzg @ ]
¢ ®
ol
o] {3
o:o] =
o:ollS |
o:ofjS
m olojos) ;]
NRIETE
olll:
D!Il'.l:l!= 5105 .
OE% n
. ®
lel] | &} :
1 ] - —
- < ® s z
@
N
3 ®
E -]
&
L]
o V. °
Q ol g N
6.1 3 40041 J
4—¢p4. 5 (For installation such as a slide rail)
° 8
o " 3
° | $—4a
359.5 Jgo.ﬂ La.s N
Figure 13

10



6.2 Assembly Diagram

Assemble according to Figure 14. Furthermore, you can mount on either right or left side.

Insert the edge protector
to the edge chassis.

No. Item Name Qty

@ Chassis 1

H[ \ Rack Support 2
N @D | M3x10 Binding head Screw | 2

. 4 ’ , ) @ M4 %10 Binding head Screw 2
Accessories for LTdZB L @ M3X8 Flat head Screw 2
M2. 56 Flat head sorew M3x10 Flat head Screw 2
(4 loctions) " @ Hexagon Nut for M3 2

18) | Spring lock Washer for M3 2

19) | Plain Washer for M3 2

23) | Edge protector 1

Figure 14

6.3 Mounting Slide Rail

Attach the slide rails according to Figure 15. Match the attachment positions of the slide rails to
the depth of the rack.

Be sure to fix the slide rails to the rack at the front and back. Leader will not be help
responsible for accidents that occur when the slide rails are not fixed in place.

No. Ttem Name Qty
® | slide Rail 2
Plate Nut A 2
@ Plate Nut B 1
@ M4x10 Binding head Screw 6
(3 | M5x16 Binding head Screw | 4
Plain Washer for M4 8
@D | Plain Washer for M5 4

Figure 15

11



®

Following information is for Chinese RoHS only

BB EEYIER
S5 LR 2480

bR IE T A S 1 AR T, KPR 200642 F 28 T A AT
CHLTAE S iy e s i g B/ m) BAAST/T11364-2006 € HL-F15 8™ s G

PEHIbRRER Y , Rz e e 4 G v BRI . BE R IR BN R
FHIIRR, LB ST 5P WA S 22 AR v i o, IS H S e H
FHIRRIERR A, P2 AN ST A IR 5 YR A 7= 5
A IE A SRR B R MR T B R R R AROGIE A .

PRGN &R % BB T

77 i AT B AT Y UG SR I A B T R

A 44 R HHEAEYRECR Hazardous Substances in each Part
Parts i K 5 NP EQLNISS 2 IR AT
(Pb) (Hg) (Cd) (Cr (VD)) (PBB) (PBDE)
I S SH X @) @) O @) @)
B A @) @) @) @) @) @)
eIV @) @) @) @) @) @)
£

O: KRRz B FWIAEZBIE AL TR R S I /EST/T11363-2006 MUE AR KRBT

X FORZAT AT TR EOT R BRI RS TR R R S R S T/ T11363-2006
e R E (K PR A K

Ver. 2

Nov. 10, 2010 Ver.4



	目次 TABLE OF CONTENTS
	製品を安全にご使用いただくために   GENERAL SAFETY SUMMARY
	1. 製品仕様　Specifications
	1.1 概要　Description
	1.2 対応機種　Applicable Models
	1.3 外形寸法図　Mounting Dimensions

	2. 構成内容　Contents
	3. 組み立て方法
	3.1 取り外し部品
	3.2 組み立て図
	3.3 ACアダプタ固定方法
	3.4 スライドレール固定方法

	4. コンポーネントディジタルシンクジェネレータLT 428の取り付け方法
	4.1 外形寸法図
	4.2 組み立て図
	4.3 スライドレール固定方法

	5. Assembly Procedure
	5.1 Parts to Be Removed
	5.2 Assembly Diagram
	5.3 Mounting AC Adapter
	5.4 Mounting Slide Rail

	6. Mounting the LT 428 Component Digital Sync Generator
	6.1 Mounting Dimensions
	6.2 Assembly Diagram
	6.3 Mounting Slide Rail


